Form No. 0453-743

Arctic Cat® Prowler

Installation Instructions - Accessory Kit

LXC Door Kit
(1436-503)

B NOTE: Read these Installation Instructions thoroughly before beginning the installa

these Installation Instructions for future reference.

Kit includes:
QTY DESCRIPTION

p/n

2441-278
2441-279
2441-280
2441-281
1441-448
2441-241
2441-282
2441-283
2441-284
2441-285
2441-286
2441-287
2441-288
2441-289
2441-290
2441-291
2441-292
*

* oKX X X X ¥ X X ¥ X X ¥ ¥

*

0453-743

* Included in Hardware Kit (p/n 1436-707)

1
1
1
4
2
2
2
2
1
1
2
1
1
1
8
4

—_

4

2
4
1
1
7

—_

5

2
1
1
3
1
9
2
3
1

Fig. 1

Door (Right-side)

Door (Left-Side)

Right Door Frame

Left Door Frame

Brass Washer

C-Clamp (2 Per Kit)

Upper Latch Assembly

Right Door Hinge

Left Door Hinge

Left Door Handle Assembly
Right Door Handle Assembly
Door Seal Kit

Right Close-Off Plate

Left Close-Off Plate

Right and Left A-Section
Hinge Cover
Windshield/Frame Bracket Kit
Machine Screw (M6-1.0 x 16 mm)
Machine Screw (M6-1.0 x 25 mm)
Flange Lock Nut (M6)

Striker Nut

Striker Bolt

SNO-197

Rubber Washer 2. Apply front frame seal to Left Front Frame; then
fasten to center frame using two machine screws
(M6-1.0 X 20 mm), two fender washers, and two

Fender Washer

Fender Washer, Bolt
Roof Support Bracket
Frame Support Bracket
“L” Support

rubber washers. See Fig. 2.

Plastic Cap (Inner Door) Fig. 2

Door Magnet
Fender Washer

Fender Washer
Instructions

Tools needed to install kit:

e Allen Wrench - #3, #4, #5

e Metric wrench - 10 mm and 13 mm
e Scissor

* Phillip Screwdriver

* Needle Nose Pliers

* Flashlight

B NOTE: Remove and retain the side restraints,
kick panels, and hardware. The side restraints and

kick panels have to be installed if the doors are

removed.

1. Apply two Rear Frame Seals to the top of the Left
Rear Frame; then fasten to Center Frame using

UTV-198

B NOTE: Be sure to clean the intended seal areas

with alcohol before adhering to the plastic.

two Machine Screws (M6-1.0 X 20 mm), two
Fender Washers, and two Rubber Washers. See

Fig. 1.

3. Apply the center frame self-adhesive sealing foam

(39 3/8-in.) on the smooth part located on the inner

side of the center frame. See Fig. 3.



UTV-228A

4. Apply the front and rear frame self-adhesive seal-
ing foams. Taking care to start where indicated and
around the mounting holes as shown. Overlap the
excess over the upper foam. Be sure to save 3 1/2-
in. to double the seal area shown below. See Fig. 4.

Fig. 4

| area 3 1/2-in. long
to close gap
I 44 between frame
—.-J[ and vehicle

Inner Left-Side View

UTV-244A
4. Repeat steps 1 to 3 for the opposite side.

FRAME INSTALLATION

1. Apply three self-adhesive sealing foams to the
inside of Left Close-Off Plate by following the
sequence as shown. Seal should be applied on the
side without the welded on nuts. See Fig. 5.

Fig. 5

1° (1/8")

20 (Ju)

UTV-200

2. Position the left close-off plate against the outer
side of the left ROPS arm rest tube. Loosely secure
the rear and middle parts using two C-clamps, two
machine screws (M6-1.0 X 20 mm), two M6 lock
washers, and two fender washers. Loosely secure
the front part using a C-clamp, machine screw
(M6-1.0 X 20 mm), and one nylock nut (M6-1.0).
See Fig. 6.

Fig. 6

UTV-201

3. Remove and retain the existing machine screw
securing the front left part of the floorboard to
frame. See Fig. 7.

Fig. 7

UTV-202

4. Position the door frame assembly by resting frame
over the Cab Roof.

5. Position and fasten the lower front left frame sup-
port to the vehicle using a Self-Tapping Screw and
the existing machine screw removed in step 3 (fin-
ger tighten at this time). See Fig. 8.

Fig. 8 - R
| / | ‘/I ///
IR Ay
I oy
Front

UTV-203

B NOTE: Pre-threading the 35 mm and 55 mm
machine screws into the “L” Supports will ease the

2 installation in step 7.



6. Insert a machine screw (M6-1.0 X 35 mm) with fender washer, and rubber washer into the mounting hole at the
top end of the left rear frame (A); then insert a machine screw (M6-1.0 X 55 mm) with fender washer and rub-
ber washer into the mounting hole at the top end of the left front frame (B). Insert a machine screw (M6-1.0 X
35 mm) with fender washer and rubber washer into the mounting hole at the middle part of the left front frame

(C). See Fig. 9.

Fig. 9

UTV-205
7. Fasten the door frame assembly onto the Windshield and the Rear Panel with machine screws from step 6 and
three threaded “L” supports. A needle nose pliers holding the “L” supports is helpful. See Fig. 10.

8. Secure the lower part of the left front frame installed in step 5 of this section onto the vehicle. See Fig. 10.
Fig. 10

B r— =

ettt = S

i s, R
s

\ B °
\ % 3
%,
it [ ] 1 ) < = T=—
Rt » 4 Y 5 t
5 :
i ¥ i — !
’ Zt &2 » 2 <
o W \
i
' i

434
Lower front |

eft inner view

e

L .. g ;B
Middle front left inner view

UTV-206A



9. Secure the left upper frame onto the roof using
Upper Middle Support, two machine screws (M6-
1.0 X 20 mm), two M6 lock washers, and two
fender washers. See Fig. 11.

Fig. 11

12. Fasten the other end of the left front frame middle
support onto the Windshield kit using the machine
screw and nut removed in step 10 of this section.
Tighten all screws. See Fig. 13.

Fig. 13

UTVv-207

10. Remove and retain the existing machine screw and
nut located onto the lower left part of the Wind-
shield. See Fig. 12.

Fig. 12

UTVv-210

11. Position and secure the end of the left Front Frame
Middle Support onto the front frame using two
machine screws (M6-1.0 X 20 mm), two M6 lock
washer, and two fender washer (finger tighten at
this time). See Fig. 13.

ROV-011

B NOTE: Some windshields may need to be drilled
for the bracket in step 12. Use a 17/64-in. drill bit to
drill the mounting location. Use Plastic Plug
included in this kit to plug the initial hole.

13. Position and secure Link Plate at the inner intersec-
tion of the left center and front frame using two
self-tapping screws. See Fig. 14.

Fig. 14

UTV-209



14. Apply the self-adhesive sealing foam at the outer
intersection of the center and rear frames as illus-
trated. See Fig. 15.

Fig. 15

D

%
o)
©\

)

—

Rear 5

=

UTV-211
15. Repeat steps 1 to 14 for the opposite side.

DOOR INSTALLATION

1. Install Brass Washers onto door hinge pins.

2. Position the left door assembly onto the door frame
hinges.

Take care to verify the following points:

* That all door's joints are in firm contact with frame
once the door was closed.

* That the two magnets at the top of the door are at the
center of contact plates located on the frame when the
door closed.

» That once the door is closed it is visually centered
within the frame.

If this is not the case, make the necessary adjustments.

DOOR POSITION ADJUSTMENTS

The door hinges are adjustable in height and the frame
are adjustable in width.

To adjust the door hinges, unscrew the first threads of
the nuts holding the hinge to reposition and drag it
to obtain the desired adjustment.

To adjust the frame hinges, remove the nuts holding the
hinge to reposition, remove the hinge and reinstall
it on another step to obtain the desired adjustment.
See Fig. 16.

Fig. 16
Frame Hinge—} N 4— Door Hinge
> E
<~
Brass ol
Washer

O

o

la

CATCH BRACKET ASSEMBLY

1. Screw a thin nut (M12-1.75) and install a flat
washer (M12) onto the striker bolt.

2. Insert the stricker bolt into the left catch bracket
opening.

3. Insert an other flat washer (M12) and thin nut
(M12-1.75) onto the stricker bolt. Do not over
tighten. See Fig. 17.

Fig. 17

UTV-213

CATCH BRACKET INSTALLATION

1. Position the left catch bracket against inner side of
the left plate installed in step 2 of the "FRAME
INSTALLATION" section.



2. Take care to lean the A section of the catch bracket
against the left rear frame and fasten onto the left
plate using two machine screws (M6-1.0 X 20
mm), two lock washers (M6), and two fender
washers. See Fig. 18.

Fig. 18

i
=0

UTvV-214

3. Secure the left catch bracket to left rear frame

using two machine screws (M6-1.0 X 20 mm), two

lock washers (M6), and two fender washers. See
Fig. 19.

Fig. 19

-215

B NOTE: The catch bracket may have to be loos-
ened along with the upper rear door frame so
everything lines up properly.

4. Seal the access hole located on the inner side of the
door with a plastic cap. See Fig. 20.

Fig. 20

UTVv-217

5. Tighten C-Clamps holding close-off plate attached
in step 2 of frame installation. See Fig. 21.

6. While pressing the left rear frame against the left
plate, fasten it to frame using two phillips self-tap-
ping screws. See Fig. 21.

Fig. 21

UTV-216
7. Repeat all steps of "DOOR INSTALLATION",
"DOOR POSITION ADJUSTMENTS", "CATCH

BRACKET ASSEMBLY", and "CATCH
BRACKET INSTALLATION" for the opposite
side.

B NOTE: The latch is working properly when there
are two “clicks” from the latch when the door is
shut slowly. If only one “click” is heard, adjust so
the latch “clicks” twice.

STRICKER BOLT AND LOCKING
SYSTEM ADJUSTMENTS

1. Sit inside the vehicle and close the door. Adjust the
up-down and front-back positions of the striker
bolt. See Fig. 22.

Fig. 22

UTV-218



2. If the door latch does not close properly, change 5. Do not grease or lubricate door latches. If dirty,
the position of the remote latch system. To do this, clean with a dry rag.
loosen the two machine screws retaining the
remote latch to the door. This operation will enable ~HINGE COVER INSTALLATION

tsheee {:eirgnoztg latch to be adjusted inward-outward. 1. Position the two hinge covers and fasten using four

machine screws (M6-1.0 X 10 mm).
Fig. 23

2. Repeat the previous step for all hinges. See Fig. 25.

Fig. 25

UTV-222

3. Repeat steps 1 and 2 for the opposite side.

UTV-221

4. Check door latches for proper latching before each ~ WNOTE: The door kit may need to be re-adjusted

ride. Do not drive vehicle if door latches are not  after use as components will settle into position.
functioning properly.

7
Printed in the U.S.A. ®™Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701 1211




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


